PARTS LIST
PART NUMBER DESCRIPTION
8121-10013-01-8mm
2 8121-10000 Universaltrin
3 DIN 933 - M12 x 100 Hex-Head Bolt
4 12 DIN 125-A 13 Washer
5 6 DIN 985 - M12 Hex Nut
6 4 DIN 933 - M10 x 30 Hex-Head Bolt
7 8 DIN 125-A 10,5 Washer
8 4 DIN 985 - M10 Hex Nut
Designed by Checked by Approved by Date Date
sg 11-10-2021
MB Vito og E-Vito
DA Produktion A/S — —
8121-10013 1/1

1




